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TEST REPORT
Adomast Manufacturing Ltd
Barkston Road
Carlton Industrial Estate
Barnsley
S71 3HU

Report WRL/16/1955psd
Issue date 06/10/16
Material 14mm chippings
Site Not stated
Specification - Sample Nº S/16/1955
Source Adomast Manufacturing Ltd Sampled by Client
Supplier Rebound Date sampled 03/10/16
Sample location Not stated Date received 05/10/16
Sample type Bulk Date tested 06/10/16
Order number 20161003.01R Date reported 06/10/16
BS EN 933-1 2012 Determination of particle size distribution, sieving method
Analysed by dry seiving

Sieve Size Amount passing
mm %
31.5 100

25 99
20 99
16 94
14 90

12.5 78
10 49
8 21

6.3 5
4 0

0.063 0.0
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